Administrative Package
Cover Page

This file contains the following documents:

1.

Summary of application (in plain language)
e English
e Alternative Language (Spanish)

First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1.

Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)

Primer aviso (NORI, el Aviso de Recepcidon de Solicitud e Intencion de
Obtener un Permiso)

e Inglés

e Idioma alternativo (espanol)

Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY
[...]
O Domestic water supply Industrial water supply
Il

X

Park activities Other(s), specify: Unknown

C. Waterbody aesthetics

Check one of the following that best describes the aesthetics of the receiving water and
the surrounding area.

O Wilderness: outstanding natural beauty; usually wooded or unpastured area; water
clarity exceptional

Natural Area: trees and/or native vegetation; some development evident (from
fields, pastures, dwellings); water clarity discolored

O Common Setting: not offensive; developed but uncluttered; water may be colored
or turbid

O Offensive: stream does not enhance aesthetics; cluttered; highly developed;
dumping areas; water discolored

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 28 of 49






= Soil Map—Montgomery County, Texas =
5 3
g Iy
& &
268200 268500 268800 269100 269400 269700 270000 270300 270600 270900 g
30° 27 11" N | | | | | | | | | | — 3w
§_
8
8
8 8
é !
§ &8
&8
A
g &8
&8
g 2
&8
§_ KemA
30° 26'10"N M | B | | | | | | | | 30° 26'10"N
268200 268500 268800 269100 269400 269700 270000 270300 270600 270900
= =
= <
-E Map Scale: 1:13,100 if printed on A landscape (11" x 8.5") sheet. 4]
o Meters i
& N o 150 300 600 200 o
Feet
0 500 1000 2000 3000
Map projection: Web Mercator Comer coordinates: WGS84  Edge tics: UTM Zone 15N WGS84
USDA  Natural Resources Web Soil Survey 8/12/2024

Conservation Service National Cooperative Soil Survey Page 1 of 3



Soil Map—Montgomery County, Texas

LY Rock Outcrop

Saline Spot

L]

. Sandy Spot

L]
@

Severely Eroded Spot

]

s} Sinkhole
) Slide or Slip
ﬁ Sodic Spot

Area of Interest (AOIl) = Spoil Area
Area of Interest (AOI) 8 Stony Spot
Soils i) Very Stony Spot
Soil Map Unit Polygons
bl Wet Spot
— Soil Map Unit Lines !
Fa) Other
o Soil Map Unit Points
- Special Line Features
Special Point Features
o) Blowout Water Features
Streams and Canals
Borrow Pit
Transportation

-1 Clay Spot Rails
o Closed Depression — Interstate Highways
;H; Gravel Pit US Routes
S Gravelly Spot Major Roads
@ Landfil Local Roads
A Lava Flow Background
o Marsh or swamp - Aerial Photography
L= Mine or Quarry
@ Miscellaneous Water
@ Perennial Water

MAP INFORMATION

The soil surveys that comprise your AOI were mapped at
1:20,000.

Please rely on the bar scale on each map sheet for map
measurements.

Source of Map: Natural Resources Conservation Service
Web Soil Survey URL:
Coordinate System: Web Mercator (EPSG:3857)

Maps from the Web Soil Survey are based on the Web Mercator
projection, which preserves direction and shape but distorts
distance and area. A projection that preserves area, such as the
Albers equal-area conic projection, should be used if more
accurate calculations of distance or area are required.

This product is generated from the USDA-NRCS certified data as
of the version date(s) listed below.

Soil Survey Area:
Survey Area Data:

Montgomery County, Texas
Version 21, Sep 5, 2023

Soil map units are labeled (as space allows) for map scales
1:50,000 or larger.

Date(s) aerial images were photographed: Jan 26, 2023—Mar 4,

2023

The orthophoto or other base map on which the soil lines were
compiled and digitized probably differs from the background
imagery displayed on these maps. As a result, some minor
shifting of map unit boundaries may be evident.

USDA  Natural Resources
=== Conservation Service

Web Soil Survey
National Cooperative Soil Survey

8/12/2024
Page 2 of 3




Soil Map—Montgomery County, Texas

Map Unit Legend

Map Unit Symbol Map Unit Name Acres in AOI Percent of AOI

Ab Landman fine sand 8.4 0.9%

An Angie fine sandy loam 0.5 0.1%

BIC Betis fine sand, 0 to 5 percent 120.6 13.6%
slopes

CnC Conroe gravelly loamy fine 60.3 6.8%
sand, 0 to 5 percent slopes

CoC Conroe loamy fine sand, 0 to 5 4401 49.6%
percent slopes

Eu Betis loamy fine sand 122.5 13.8%

HatA Hatliff-Pluck-Kian complex, 0 to 64.8 7.3%
1 percent slopes, frequently
flooded

KanA Kaman clay, 0 to 1 percent 253 2.8%
slopes, frequently flooded

SplB Splendora fine sandy loam, 0 10.7 1.2%
to 2 percent slopes

WkC Fetzer loamy fine sand, 1to 5 34.7 3.9%
percent slopes

Totals for Area of Interest 888.0 100.0%

UsbA  Natural Resources Web Soil Survey 8/12/2024

—=S - -
== Conservation Service

National Cooperative Soil Survey

Page 3 of 3



UNIGINAL. LATWIT SiLE = TTAL/

£ \SFEARFOUINT ENGINEER\SFE JUB FOLDER\/000 SFE GENERAL (UENTS\GC/008 MARK JACUBS\GL/0UG-02 CUUNTY LINE 444 EFFLUENT FERMIT\CAD\EXMIBITS\24-0/7-19\1LAQ EAHEI.UWe

SPEAR POINT ENGINEERING

SCALE: NTS

PROJECT NAME: COUNTY LINE 444
PROJECT NUMBER: 7008-02
PREPARED FOR: TCEQ
DATE: JULY 15, 2024

FIRM

PANEL

SPEAR‘POINT

ENGINEE];ING, LLC

TBPE Firm No. 18904
604 W. Worsham St., Suite 100
Willis, TX 77378
936-256-2626



AutoCAD SHX Text
PROJECT NAME:

AutoCAD SHX Text
PROJECT NUMBER:

AutoCAD SHX Text
DATE:

AutoCAD SHX Text
PREPARED FOR:

AutoCAD SHX Text
FIRM PANEL

AutoCAD SHX Text
JULY 15, 2024

AutoCAD SHX Text
TCEQ

AutoCAD SHX Text
7008-02

AutoCAD SHX Text
COUNTY LINE 444

AutoCAD SHX Text
Z:\SPEARPOINT ENGINEER\SPE JOB FOLDER\7000 SPE GENERAL CLIENTS\GC7008 MARK JACOBS\GC7008-02 COUNTY LINE 444 EFFLUENT PERMIT\CAD\EXHIBITS\24-07-15\TCQ EXHIBIT.DWG

AutoCAD SHX Text
ORIGINAL LAYOUT SIZE - 11X17

AutoCAD SHX Text
SCALE: NTS





UNIGINAL LATUUT aiLt = TIAL/

o ko
TEXAS WATER UTILITIES/LP s
COUNTY MONTGOMERY =
OUTFALL 001 foy
PERMIT No. 16267_001
NPDES_NUM 0143880
ADDRESS: »
# 1437 GEORGETOWN RD,
PROP COUNTY LINE WWTP POTTSBORO, TX 75076
it o
N TEXAS WATER UTILITIES LP
COUNTY MONTGOMERY
_- TEXAS CAMPGROUND CLUB INC |t3|5:1|;lb-‘,1Al}.LN0011 A
TEXAS NATIONAL MUNICIPAL DISTRICT O TRALL Ao TCOMERY KPDES._NUM 0145084
¥ Crye,  Wills = MONT Gy iR PERMIT No. 15984-001, / ADDRESS: -
. OUTFALL 001 NPDES_NUM 0141224 / 1437 GEORGETOWN RD, ~.
Pi‘?’gESN%-UJ‘géggggg : ADDRESS: POTTSBORO, TX 75076 %
% i | 11310 ROYAL FOREST DR, & | ;
4 109 WEST MINK STREET : : 8., CONROE, TEXAS777503 \
WILLIS, TX 77378 -
} o z
Willi _'_ .r_:.
Fanorama  Hab 3 = - = Wiltams Rd
Village! el 5
P%’; °
Fanarame _ 14 1 =
Golf i lub n -
: 4, @ o
iz .O_. 5 \ =
=] o o

SPEAR POINT ENGINEERING

Peaq;

PROJECT NAME:

COUNTY LINE 444

7008-02

COUNTY LINE 444 LOCATION EXHIBIT

MARK JACOBS

N PROJECT NUMBER:
PREPARED FOR:

0 20 40
SCALE: 1" = 40' DATE:

JULY 30, 2024

TBPE Firm No. 18904
604 W. Worsham St., Suite 100
Willis, TX 77378
936-256-2626



AutoCAD SHX Text
PROJECT NAME:

AutoCAD SHX Text
PROJECT NUMBER:

AutoCAD SHX Text
DATE:

AutoCAD SHX Text
PREPARED FOR:

AutoCAD SHX Text
COUNTY LINE 444 LOCATION EXHIBIT

AutoCAD SHX Text
JULY 30, 2024

AutoCAD SHX Text
MARK JACOBS 

AutoCAD SHX Text
7008-02

AutoCAD SHX Text
COUNTY LINE 444

AutoCAD SHX Text
DRAWING3.DWG

AutoCAD SHX Text
ORIGINAL LAYOUT SIZE - 11X17

AutoCAD SHX Text
N


County Line Wastewater Treatment Plant
250,000 Gallons Per Day with 4Q Peak Capacity (Interim)

Montgomery County, Texas
Process Unit Calculations

[ | [ o1 e
Llﬂuru =

ENGINEERING, LLC

Original: 07-30-24

Updated N/A

604 W. WORSHAM ST,
WILLIS, TEXAS 77378
TEL (935) 256—2626
TBPE Firm No. 18938

[General Notes:

The following design calculations are based on the TCEQ requirements as found in Texas Administrative Code, Title 30, Part 1, Chapter 217, Subchapters A
through M. For each process unit the TCEQ criteria is stated, the process design for this facility is discussed and the final design unit sizing is calculated to
show compliance with the TCEQ criteria.

IKey to Cells: |Input Value
Calculated Value

General Criteria

Capacity: Peak Factor: 4.0
250,000 gpd 174 gpm Average Daily flow 0.39 cfs
1,000,000 gpd 694 gpm Peak 2-hour flow 1.55 cfs
Influent: 30 TAC §217.32(a)(3)
300 mg/I Organic Loading (CBODs) 626 Pounds / day

300 mg/I Suspended Solids Loading (TSS) 626 Pounds / day

NOTE: Proposed Plant will use a 3 mm fine screen to reduce SS to: | 120 mg/I 250 Pounds / day

Assumes: Percent removal rate

Prop. Effluent:

10 mg/| Organic Loading (CBOD:s)

15 mg/I Suspended Solids Loading (TSS)
126 MPN E.coli

4 mg/I Dissolved Oxygen (DO)

2 mg/I Cl Residual after 20 minutes

Treatment Process will be standard activated sludge with RAS capability to 100 percent.
Process loading criteria will NOT require nitrification.

Wasted Solids will be processed using a single stage aerobic digester with decant capability.
Solids disposal will be in a liquid state by a licensed contract hauler.




Bar Screen

TCEQ Design Criteria:
. Manually Cleaned Coarse Screen required

QU WNBR

Process Design:

. Screen bypass overflow must handle peak plant flows
. Bar spacing provides clear space for a course screen between 0.5 and 1 inch
. Screen slope is between 30 degrees and 60 degrees

. Screen must have temporary cleaning storage at top of screen
. Velocity through screen must be between 1 and 3 feet per second

Engineering Drawings Unit Provided:

Fine screen with 3 mm openings. [Primary]

Course screen with 1/2 inch openings. [Secondary]
Disposal of washed screenings by dumpster.

Screenings wash water uses NPW and return to lift station.

1. Fine sceening will be sized for future plants on this site for Phase 2 of construction.

. Provide I 72

. At peak flow of

A W N

. Screenings removed per day (Dry Weight) at

. Assume Hydrosieve screen with opening size of 3 mm.
inch Hydrosieve screen with slot openings and manual bypass[ 1/2 inch / 1/4 inch bar screen (Dual screen)].

1,042 | GPM and velocity of | 2 FPS, the water depth will be

through 50% opening bypass.

inches

60

percent removal (300 mg/I to 120 mg /) Ibs./day

. Screenings volume based on 40

N o

. Dumpster cycle time for a 4

8. Weight of dumpster loaded to 75%

Ibs./cuft is

cu yd front load container is

capacity will be

6.3 Icu ft / day
12.9 |days assuming loading is to

Ibs.

This compares to the 4000 pound capacity limit.

| 32400

Aeration Basin

TCEQ Design Criteria:

. Aeration basin must maintain minimum dissolved oxygen of 2.0 mg/I.

Ibs./day/1000 cu.ft. of tank liquid volume

Ibs./day/1000 cu.ft. of tank liquid volume

Engineering Drawings Unit Provided:
Two (2) Steel tanks with 12 foot sides and 10.5 SWD.

Tank dimensions are 12 feet wide and 72 feet long each.

Total Tank volume is 18,144 CF (9072 CU/Tank).

Organic loading as designed 35 Ib./day/1000 cu ft.

1

2. Organic Loading rate for CBOD is 35

2. Loading Rate for nitrification is 35

3. Air diffuser depth for a 1.00 correction factor is 9.5 feet

4. Minimum freeboard is 1.5 feet at peak flow

5. Air supply requirement is 1,800 cu.ft./day/pound BOD;

6. Minimum submergence depth is 10 feet

Process Design:

Design Loading: BOD; 625.5 Ib./day
TSS 250.2 Ib./day

Sizing Design:

Aeration Basin Volume: (Minimum) 17871.4 |cu.ft.

Basin Depth: 12 ft.

Water Depth: 10.5 ft.

Basin Area: 1702.0 sq.ft..

Tank Width: 12 ft.

Tank Length: (minimum) 141.8 ft.

[See Air Supply Requirements Section for Air Calculations]




Clarifier

TCEQ Design Criteria:
. Clarifier must have an inlet valve or gate
. Vertical flow velocity through inlet stilling well must not exceed 0.15 feet per second at peak flow.
. Clarifier must have a mechanical skimmer
. Scum must be discharged to aeration basin or digester
. Clarifier effluent weir must be level and adjustable
. Weir loading must not exceed 20,000 gallons per day per linear foot of weir at peak flows
. The velocity in the clarifier sludge removal pipe must be greater than 0.5 feet per second
. Clarifier must have mechanical sludge collecting equipment

. Surface Loading rate must not exceed 1,200 gallons per day at the peak 2-hour flow rate
10. Return sludge pumping shall be between 200 and 400 gallons per day per square foot
11. Minimum freeboard at peak flow rate is 12 inches
12. Minimum detention time at peak flow is 1.8 hours (108 min.)
Process Design:

O o0 N AWN PR

Engineering Drawings Unit Provided:

Steel tank with 12 foot sides and 9.0 SWD.

Tank diameter is 54 feet. Stilling Well is 5.5 foot dia.
Net tank area is 2267 sq ft.

Peak Surface loading is 573 gallons per sq ft per day.

Clarifier is sized for 500,000 GPD for phase 3 expansion

Peak Flow 1,389 gpm 3.1 cfs

Stilling Well required area: 20.7 |sq.ft... Stilling well diameter is: 5.5 feet
Stilling well area 23.76 sq. ft.

Clarifier Area Required: (Minimum) 1666.7 |sq. ft.

Clarifier Diameter (Recommended): 54 ft. Clarifier net area: 2266.46 sq. ft.

Return Sludge Flow Rates: 100 gpd/sq.ft.. 226,646 |gpd 0.35 cfs
150 gpd/sq.ft.. 339,969 |gpd 0.53 cfs
200 gpd/sq.ft.. 453,293 |gpd 0.70 cfs
Single return pipe velocities: gpd/sq.ft.. 4 6 8 10 inch pipe |Return %
100 4.02 1.79 1.00 0.64 91
150 6.03 2.68 1.51 0.96 136
200 8.04 3.57 2.01 1.29 181
Indicates does not meet requirement

Detention Time Check:

Weir Overflow Rate:

Use 4 inch return activated sludge line to meet all velocity conditions.

Side Water Depth =
Volume =
Detention at peak flow=

9 feet

20,398 cu. Ft.

| 6,591 sec.

1.83 hr.

Assume circular weir 2 feet inside of clarifier.

Weir length:

Weir Loading:

157.1 ft.

6366 gpd/ft.




Chlorine Contact Chamber

TCEQ Design Criteria:

g b~ wWN PR

Process Design:

Assumed NaOCl concentration

Design Flow

Design Peak Flow

Required Chlorine Dosage Rate

Pounds of chlorine per minute required
Gallons per minute for NaOCl feed pump
Chlorine Required Detention time
Chlorine tank minimum volume

Daily Requirement for NaOCI

Sizing Design:

Chlorine Contact Basin volume: (Min)
Basin depth:

Water Depth:

Basin area:

Tank width:

Tank Length: (Minimum)

. At least two (2) chemical solution pumps are required.

. Pump capacity must deliver sufficient chlorine to supply 8 mg/I at peak flow.

. Pump flow rate must be flow proportioned.

. Either mixing zone or 40:1 serpentine flow must assure complete mixing of chlorine and wastewater
Minimum chlorine contact time is 20 minutes at peak flow

12.5 Percent

694 gpm

2,778 gpm

8 mg/I

0.185 pounds/min

Engineering Drawings Unit Provided:

Steel tank with 11 foot sides and 8.25 SWD.
Tank is 12 feet wide and 76 feet long.

Tank volume is 7,524 cu ft.

Detention time at peak flow is 20.26 minutes.

0.178 gpm

672.89 ml/min

20 min

55,556 gallons

7427 cu ft

16.000 gallons

7,427 cu.ft.

11 ft.

8.25 ft.

900 sq.ft.

12 ft.

75.0 ft.

[See Air Supply Requirements Section for Air Calculations]

Chlorine Chamber is sized for 1,000,000 GPD for phase 2 & 3
expansion

Use 7 feet with 2 foot wide channels for serpentine flow.




Aerobic -Digester

TCEQ Design Criteria:

. Dissolved oxygen must be maintained at 0.5 mg per liter or higher

. The aerobic digester must have a means to decant the supernatant
Process Design:
Solids wasting for design flows

. For water temperature of 20 degrees Celsius and above the solids detention time is 40 days for surface application and drying
. For decanting a hauling for additional processing the solids detention time is 15 days
Maximum Solids concentration for an aerobic digester is 2 percent. With data can go to 3%. Engineering Drawings Unit Provided:
. For a single tank digester facility the air diffusers must be removable for cleaning and inspection Steel tank with 12 foot sides and 10.5 SWD.

Tank is 12 feet wide and 76 feet long.

. Air requirement for mixing is 20 SCFM per 1000 cubic feet of digester volume. Tank volume is 9576 cu ft.

Solids detention time at 2% solids is 28 days.

Net wasted influent suspended solids (SS)

219 pounds per day

Net generated mixed liquor SS

211.63 pounds per day

[Assume 0.35 Ib. gen./ |b. of BOD In 15 day
digestion]

Total daily wasting

431 pounds per day |

Digester Volume

Digester solids concentration maximum

2 percent

Minimum required solids detention time

15 days

Minimum required digester volume

38,719 gallons 5,176 cu.ft.

[See Air Supply Requirements Section for Air Calculations]

Sizing Design:

Digester Basin volume: (Minimum) 5,176 cu.ft.
Basin depth: 12 ft.
Water Depth: 10.5

Basin area: 493 sq.ft..
Tank width: 12 ft.
Tank Length: (Minimum) 41.1 ft.

[See Air Supply Requirements Section for Air Calculations]




Flow Metering
TCEQ Design Criteria: